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Company Information
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Applicant's Name

Dongguan Novel Battery Technology Co., Ltd.
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B Building A4, Fengfa Industrial Area, Zhenxing Road, Wulian, Fenggang Town,
Dongguan523695, China
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Dongguan Novel Battery Technology Co., Ltd.
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Building A4, Fengfa Industrial Area, Zhenxing Road, Wulian, Fenggang Town,
Manufacturer Dongguan523695, China
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Website www.noveobattery.com
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Telephone Number Email address . .
\ . 0769-82559253 libo@gznw.onaliyun.com
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Test Laboratory
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Shenzhen LCS Compliance Testing Laboratory Ltd.
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Room 101, 201 Building A and 301 Building C, Juji Industrial Park, Yabianxueziwei, Shajing
Street, Baoan District, Shenzhen, Guangdong, China
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Website . Email address
o http:// www.Ics-cert.com A webmaster@Ics-cert.com
Telephone Number | o 1755-8250 1330 Fax +(86) 0755-8259 1332
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Battery Information
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Sample name Polymer Lithium ion Battery Trade Mark N/A
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o Single Cell Rechargeable Li-ion
Samples Model 401228 Description Batt
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Nominal voltage Capacity o H
VR 3.8V B 120mAh, 0.456W
Weight Lithium content
- 2.49g s /
i P
Appearance Prismatic/Silver Combination /
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Test Information
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UN Report Date of test report
LCS200819104ASA ’ 2020.09.08
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Section 38.3 of amendment 1 of the sixth Revised Edition of the Recommendations on the
Standard Transport of Dangerous Goods, Manual of Test and Criteria
PritE (ST/SG/AC.10/11/Rev.6 /Amendment 1 38.3)
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T.1 Altitude simulation PASS T.5 External short circuit PASS
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T.2 Thermal test PASS T.6 Crush/ Impact PASS
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T.3 Vibration PASS T.7 Overcharge PASS
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T.4 Shock PASS T.8 Forced discharge PASS
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N/A N/A
38.3.3 (f) TEH 38.3.3(9) 1%
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of other samples of the same series of the samples.This summary must be used in conjunction with the test report.
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***End of report™*




